
24      23      22      25      26

11

31

17

18

19

28
(2x)

9
(4x)

29

16

28

34

33

20

32

30
13

9

7g

10

14

15

9
(3x)

12

8
(2x)

36

21
27

 7g52

 3651

50

FIG.	  PART NO.	 DESCRIPTION OF PART                        NO. REQ.
	7g	 05-85-0080	 M8 x 1.25 Hex Head Screw	 (1)
	 8	 05-78-0033	 M5 x 20mm Pan Hd. T-25 Machine Screw	 (2)
	 9	 05-78-0024	 M5 x 10mm Pan Hd. T-25 Machine Screw	 (8)
	10	  45-36-0016	 Outlet Tube	 (1)
	11	 45-76-0011	 Inlet Tube	 (1)
	12	 45-66-0013	 Oil Tank Assembly	 (1)
	13	 40-50-9220	 Cone Spring	 (1)
	14	 05-81-0015	 M3 x 6mm Pan Hd. Phillips Screw	 (1)
	15	 42-86-0012	 Connector	 (1)
	16	 34-40-4002	 O-Ring	 (1)
	17	 45-44-0010	 Sprocket	 (1)
	18	 45-88-7001	 Chain Washer	 (1)
	19	 42-70-5268	 Retaining E-Ring	 (1)
	20	 43-74-0011	 Hook	 (1)
	21	 42-92-0057	 Bar Mount Housing	 (1)
	22	 43-84-0013	 Insert Block	 (1)
	23	 43-72-0014	 Bar Holder	 (1)
	24	 05-55-5001	 13mm M8 Flange Nut	 (1)
	25	 48-09-5001	 10" Bar	 (1)
	26	 49-16-2723	 10" Chain, 3/8" Pitch	 (1)
	27	 49-62-0015	 Scabbard	 (1)
	28	 05-78-0038	 M4 x 7mm Pan Hd. T-20 Machine Screw	 (3)
	29	 05-89-0017	 Chain Tensioning Post	 (1)
	30	 05-89-0018	 Chain Tensioner Main Screw	 (1)
	31	 05-81-9001	 Chain Tensioner Adjustment Screw	 (1)
	32	 05-85-0012	 M8 x 28mm Hex Head Machine Screw	 (1)
	33	 44-50-0015	 Locating Pin	 (1)
	34	 44-66-0089	 Plate	 (1)
	36	 34-40-9002	 Oil Cap O-Ring	 (1)
	50	 45-08-0029	 Drive Shaft Assembly (For Pole Saw)	 (1)
	51	 42-52-3001	 Oil Cap Assembly	 (1)
	52	 14-29-0016	 Gearbox Assembly	 (1)
		  10-20-1784	 Warning Label (Not Shown)	 (1)
		  12-20-0157	 Service Nameplate (Not Shown)	 (1)

No. 49-16-2720 
Pole Saw Attachment
Serial No. K53A

SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)	  	(lb-in)
	 8	 05-78-0033	 Gearbox	 32-38				   27-33
	 9	 05-78-0024	 Bar Mount Housing	 25-30				   21-26

5




